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FRAME & MISCELLANEOUS COVER COMPONENTS (1)

ggj??ﬂ - 7\‘#&% FQ)

1
Ref. Parts Amt .
No. No. Description i InEIEr £ Req.

1 P0101 Top Cover S 1
2
3 P0103 Rear Cover % 1
4 10434 Screw(M5-0.8%10) Bl 8
5 P0105 Rear Cover % 1
6 SV256 Screw(M5-0.8*13) HER 8
7 P0107 Needle Bar Guard SRR 1
8
9 P0109 Head Cover R 1
10
11 PO111 Motor Cover REE— 1
12 SV253 Screw(M5-0.8*%16) Bl 4
13 P0113 Fitting clamp e 1
14 SE222 Screw(M4-0.7#6) HER 4
15 P0115 Rear Cover k] 1
16 RF06-1 Head Cover Seal Plug Bk 1
17 PO117 Side Cover 2=, 1
18 SV259 Screw(M5-0.8%6) HER 2
19 PO119 Stud P 4
20 P0120 Screw(M4-0.7%8) JELAA 4
21 P0121 INT PCB ASS'y %Qﬂﬁjﬂflﬂ"? 1
22
23
24
25 GBI18 Screw(M4-0.7%10) JEL 2
26 P0126 Safety Label P = Eﬁﬁ 1
27 VB42-1 Safety Label Pz Eﬁﬁ'& 3
28 P0128 Head Cover Seal Plug /,,%f; 2
29 P0129 Head Cover Seal Plug (5 4
30 SE224 Screw(M4-0.7%8) JEL 6
31 P0131 Head Cover Seal Plug BH 1
32 P0132 Head Cover Seal Plug BH 3
33 P0133 Head Cover Seal Plug B 1
34 RF12-1 Head Cover Seal Plug BH 1
35 P0135 Seal Plug gl 2
36 SV266 Screw(M6-1.0%10) Bl 4
37 P0137 Screw(M6-1.0%70) LB 4
38 SV250 Screw(M5-0.8%6) HEm 2
39 P0139 Fitting Ring I < 1
40
41 P0141 Pre-tension Controller ASM %@&'\Efﬁu%ﬁ 1
42 P0142 Thread Guide Bar LB 1
43 P0143 Oil Reservoir e 1
44 P0144 Rear-bed Cover Bty 1
45 FL29 Tube Retainer Eilkasiil 1

* Ref. No. 46 to 90

----- See the following page






FRAME & MISCELL ANEOUS COVER COMPONENTS (1)

1
Ref. Parts Amt .

No. No. Description =3 fh £ i Req.
46 P0146A  Head Fan Motor B Ass'y 0] 1
47 P0147  Filter e 1
48 P0148  Fan Guard RS 1
49 P0149  Hinge Bush HE 1
50 PO150  Knock Pin [2] 7 5 2
51 PO151  Hinge Plate SR A 1
52 P0152  Hinge Plate SRR A 1
53 NV13 Nut(M6-1.0 10*5) B2 3
54 37-5 Screw(M3-0.5%2.3) BRLR 1
55 15-38 Washer(16%6.5%1t) g 4
56 P0O156 O1l Shield TE R 1
57 P0O157 Rubber [EdiEsal 3
58 P0O158 Rubber IR ER 1
59 37-7 Screw(M3-0.5%14) BR&% 1
60 PO160  Rubber TR EA 1
61 PO161  Rubber Cushion PIE%REE 4
62 P0162 Rubber Cushion PR 1
63 WEFO03 Washer(7#4.2*1t) A 1
64 SV234  Screw(M4-0.7*35) HR&% 2
65 P0165  Rubber Cushion PIEELEE 2
66 P0166 Screw(M4-0.7*7) BRL% 1
67 RFO8 Head Cover Seal Plug IBIE 1
68 KO0113  Head Cover Seal Plug B3 1
69 P0169  Needle Bar Thread Guide A 1
70 P0170  Take-up Thread Guide B N 1
71 SV25INi  Screw(M5-0.8*8) BR&% 2
72 P0172  Take-up Thread Guide A 485 1
73 SE222Ni  Screw (M4 -0.7*6) H2R&% 3
74 GJ36 Screw BRLR 1
75 P0175  Safty Switch Base 274 B [ [ 12 R 1
76 P0176  Safety Switch cord Ass'y L FHEEAR 1
77 P0177  Safty Switch Cover LB E 1
78 P0178  Safty Switch ASM 245Gk 1
79 PO179 Screw(11/64-40%11.9) e 1
80 POIS0  Spring e 1
81 PO181  Safety Switch Holder b Bl BH 2 22 1
82 P0182 Screw(M?2-0.4*%12) T4 2
83 SV112  Screw(SM9/64-40%4.5) BR&R 2
84 H1447  Fixed Belt SRR 1
85 P0185  Safety Label L REAR 1
86 PO186  Fitting Bracket (] 7 <7 28 1
87 P0187  Machine Frame Unit(Upper) MR (T ) 1
88 P0188  Machine Frame Unit(Lower) MERR (L PE) 1
89 SV123 Screw(SM11/64-40*7) HR&% 1
90 P0190  Knock Pin Et| 1

* Ref. No. 91 to 109

-+ - - See the following page






FRAME & MISCELLANEOUS COVER COMPONENTS (1)

Ref. Parts Amt .
No. No. Description E i £ i Req.
91 Model Plate(See the below) RGR R 1
92 Emblem PR 1
93 TSR AT 0mm
94 TSR RS Tmm
95 NF12  Nut(SM11/64-40 8*4) B2E 1
96 P0364  Tension Disc G ESE 2
97 P0363  Top Cover Thread Tension Spring 4R 1
98 P0362  Thread Tension Spring Cap &R IR ] 1
99
100 PO1100  Bracket [£i] £ 1
101
102 P01102  Screw T EEAE SRR 4
103
104 P01104 Head Cover Seal Plug B 5
105
106 PO1106  Flat Spring SR A 1
107 PO1107 Label AL 1
108 PO1108  Bracket AT HE R 1
109 PO1109  Switch ASM ARG 1
110 PO1109A AR 1






FRAME & MISCELLLANEOUS COVER COMPONENTS (2) BEER ~ SNERR{AR((Q) 3
Ref. Parts Amt .
No. No Description B I £ 5 Req.

1 P0301 AT Solenoid B 1
2 P0302 AT Shaft EEhER 1
3 P0303  Shafter Holder [ & B 1
4 P0304  Retaining Ring HIER(STW-17) 1
5 P0305  Disk Stopper & 1
6 P0306  Holder Cap EE 1
7

8 P0308 Nut(M2-0.4 4*1.5) BEIE 2
9 SF205 Screw(M2.6-0.45%*5) e 3
10 SV239-1  Screw(M4-0.7*8) T AR 1
11 SV251  Screw(M5-0.8%8) HER&% 3
12 GE26 Screw(M3-0.5%4) HER&% 6
13

14 SF240  Screw(M6-1.0%6) [E523 4
15 L0707 Screw(M4-0.7*8) HER&Z 1
16 WEO03 Washer(7%4.2*1t) #H 1
17

18 P0318  Spring = 1
19 P0319-1  Thread Tension Post Base fiE= 1
20 P0320  Nut(M2-0.4 4*5) S 2
21 P0321  Collar JE A HHER 1
22 P0322  Spring Holding Pin JE MR 1
23 P0323  Thread Tension Post Ass'y FRURER 1
24 P0324  Guide Plate il 1
25 P0325  Washer #HH 1
26 P0326-1  Thread Break Dectector Era e HIEs 1
27 P0327  BTW Complete Set PedraH (Be4) 1
28 P0328 BTW Base Eane 1
29 P0329  Lever TEAR 1
30 P0330  BTW Base Shaft LA 1
31 P0331  Connecting Rod A 1
32 P0332  Collor TEALIR 1
33 P0333 BTW Wheel GEdm 1
34 P0334  Spring HE 1
35 P0335  BTW Bearing Spacer il o ot P 1
36 P0336 BTW Shaft GEARAR 1
37 P0337  BTW Lever shaft [i5] 7E 5 1
38 P0338  Lever SRR 1
39 P0339  BTW Spacer e 1
40 P0340  Bearing LS 2
41 P0341  BTW Wheel Rubber BB 1
42 P0342  Spring G 1
43 P0343  Control Bracket Spring i 1
44 P0344  Retaining Ring HIER(ETW-6) 1
45 16-28  Retaining Ring HIFR(ETW-4) 1

% Ref. No.46t0 72 - = - + - See the following page

SL-1790 Series






FRAME & MISCELLANEOUS COVER COMPONENTS (2) BEED -~ #M#ERE{A(Q2) 3
Ref. Parts Amt .
No. No. Description E i £ i Req.

46 WF04 Washer(10%4.5%1t) E0a 1
47 P0347 Screw(M4-0.7%6) HE AL 1
48 SV250 Screw(M5-0.8%5) 124z 1
49 P0349 Screw(M4-0.7%6) HEZR 2
50

51

52 P0352 Thread Chain Cutting Knife E4RT] 1
53 SV215Ni Screw(M3-0.5%5) PR4% 2
54 P0354 Thread Guide iR 1
55 J0408 Screw(SM11/64-40*7) HEAR 1
56 H1447 Fixed Belt PR 10
57 P0357 Fixed Belt PR R 2
58 P0113 Lubriating Oil Wick Stopper MR H 3
59 SF222 Screw(M4-0.7#6) B24% 3
60 P0360 Screw(M4-0.7*%10) BR&% 3
61 P0361 Thread Tension Set VDHIAH (FE4H) 1
62 P0362 Thread Tension Spring Cap &R SRR ] 1
63 P0363 Top Cover Thread Tension Spring 4RsR Sy 1
64 P0364 Tension Disc TR ST AR R 2
65 PO365 Bobbin Thread Tension Rod it ¥ Nin 1
66 NF12 Nut(SM11/64-40 8*4) BEE 1
67 P0367 Eyelet Plate AR 1
68 P0368 Tension Post g SIS 1
69 P0369 Tension Disc TRITEARER 2
70 P0370 Thread Tension Post Ass'y FRaRes 1
71 PO371 Screw(M4-0.7%6) BR4% 3
72 P0372 Solenoid Base [ 7 E JHE 1

*kRef.No. 1 to 45

ooooo

See the preceding page.






MAIN SHAFT COMPONENTS RSt HIEEER 5
Ref. Parts Amt .
No. No. Description BE L7 £ % Req.

1 P0501  Thread Take-up Asm FRARAH (BE4AH) 1
2 P0502  Ball Bearing TRERIEAR(698LB) 1
3 P0503  Ball Bearing TEERIEM(605LB) 1
4 P0504  Connecting Rod AR 1
5 P0505 Ball Bearing TEEREZHR(608LB) 1
6 P0506  Collar LHESS 1
7 P0507  Fastener Pin (& E £H 1
8 P0508  Link Take-up PRep e 1
9 P0509  Lever i 1
10 P0510  Link e 1
11 P0511 Screw(SM9/64-40*6) HER&% 1
12 SF228 Screw(M4-0.7*4) BR&R 1
13 P0513 Ball Bearing (¢ 52x ¢ 20) TREREZHA(63047) 1
14 P0514  Ball Bearing( ¢ 47x ¢ 20) TEEREZHA(6204-2RZNRA) 1
15 P0515  Roller Bearing BLAAR 2
16 P0516  Connecting Rod Ring IR 2
17 P0517 Collar LHEES 1
18 P0518  Collor TENIER 1
19 P0519-2  Screw(M8-1.25*16) B4R 1
20 P0520  Counterweight SEETCEE 1
21 P0521  Universal Coupling Set B (o] R TE (F24H) 1
22 P0522  Ac Servo Motor a2 1
23 P0523-1  Lower Shaft B 1
24 P0524-1  Looper Slide Block Pin TEENRE 1
25 SV275  Screw(MS8-1.25%16) HRE&% 1
26 SF226  Screw(M4-0.7%12) [Fe 2
27 SF237 Screw(M5-0.8%20) B4R 4
28 SF243 Screw(M6-1.0%25) BR&R 3
29 P0529 Washer(13.8%6.53*0.2t) A 1
30 SV250  Screw(M5-0.8%5) HRAZ 2
31 P0531  Collor TENIER 1
32 SF241 Screw(M6-1.0%10) BR&R 6
33 P0533  Upper Shaft Sprocket(Upper) b FEhE R L) 1
34 P0534-1  Square Block THIHR 1
35 P0535-1  Square Block J7 IR 1
36 P0536  Needle Bar Guide P E fir EAE 1
37 P0537  Square Block Guide SHEEMLRH 1
38 P0538  Connecting Rod Pin AR 1
39 GL12 Screw(M5-0.8*8) B4R 2
40 PO540  Timing Belt EAIE 2T 1
41 P0541  Idler Asm TEmAH (5E4H) 1
42 P0542  Retaining Ring HIERARTW-35) 2
43 P0543 Screw(M6-1.0%10.3) HER&% 1
44 P0544  Idler Fixed Plate K B 1
45 P0545  Connecting Rod R 1

* Ref. No. 46 to 62

See the following page






MAIN SHAFT COMPONENTS Bt | 5
Ref. Parts Amt .
No. No. Description =3 M Req .

46 P0546  Spacer IR 1
47 P0547  Nut(M10-1.5 17*g) B2ME 1
48 P0548  Spring Holding Pin G EEEEMTE 1
49 P0549  Screw(M10-1.5%43) BR4% 1
50 GE32  Ball Bearing TEBRIEAR(6300ILB) 2
51 WEFO7  Washer(16%6.5*1.6t) =2 1
52 P0552  Screw(M6-1.0%14) BR4% 1
53 P0553  Control Bracket Spring A 1
54 P0554  Spring Holding Pin R 1
55 P0555  Felt BE#L 1
56 P0556-1 Connecting Rod Ring IR 1
57 SF240  Screw(M6-1.0%6) BR4% 6
58 P0558  Coupling L i ES 1
59 P0559  Coupling R 2 1
60 J3207  Rubber Cushion BREE 1
61 L0527  Oil Seal 1B 1
62 P0562  Oil Seal 1B 1
63 L0528  Oil Seal SHE 2

*Ref.No. 1 to 45

°°°° See the preceding page.






HOOK DRIVING SHAFT COMPONENTS N LS 7
Ref. Parts Amt .
No. No Description B i % 3 Reg.

1 P0701  Ball Bearing (224*212) HEEREERR(6901LB) 2

2 P0702  Ball Bearing TEEREZAR(6000V) 2

3 VF19  Ball Bearing TREREEM(6202 ZZCM) 1

4 K0520-1 Ball Bearing (@35*%215) TEERBZM(6202 DDU) 1

5 P0705  Collar HhE 1

6 P0706  Collar CHESS 2
7 PO707  Retaining Ring FIER(IRTW-26) 2
8 PO708  Lower Shaft e Eh 1

9 P0709  Hook Driving Shaft Metal etk BaE) AR 1

10 P0710  Hook Sleeve ASM et ER 1

11 P0711  Intermediate Sprocket Shaft L 1

12 P0712  Intermediate Sprocket Washer HE 1

13 P0713KB Hook eGR4 ~ SHk ST A H 57) 1

14 P0714  Handwheel i 1

15 SF240  Screw(M6-1.0%6) BR4% 10
16

17 P0717  Connecting Rod VAN 1

18 P0718  Sprocket B BT K77 iy i 1

19 P0719  Mani Shaft Sprocket (Lower) N e P 1

20 P0720  Intermediate Sprocket Ring iR 1

21 P0721  Washer #H 1

22 P0722  Clutch Roller e 1

23 P0O723  Nut(M8-1.25 11.5%6) BEEL 1

24 P0724  Screw(MS8-1.25%8) BR4% 1

25 PO725  Felt e 1

26 P0726  Oil Tube( ¢ 3 x ¢ 5 %205 mm ) HE 1

27 PO727  Oil String HE 1

28 P0728KB Bobbin ¥ 1

20 P0729KB Bobbin Case M 1

30 P0730  Pipe =i 1

31 P0731  Felt BE# 2
32 SV250  Screw(M5-0.8*5) BR4% 3
33 P0733  Oil Seal 1-EER 1

34 P0734  Screw(SM1/4-40%6) B24% 4

SL-1790 Series






SHORT PRESSER & FEED COMPONENTS (OPTIONAL) 0-1
Ref. Parts Amt .
No. No. Description FE I Req.

1 P0901  Feed Motor Ass'y R 1
2 P0902  Feed Sensor [ EZS 1
3 P0516  Connecting Rod Ring AR A 2
4 P0904  Throat Plate Base Cover AR 2
5 P0905  Motor Bracket B EERE 1
6 P0906-1  Pulley &G 1
7 P0907  Pulley & 1
8 P0908  Support Shaft TR 1
9 P0909  Timing Belt Holder (6] By 7 28 1
10 P0910  Feed Shaft R 1
11 P0911  Feed Guide Shaft AR 1
12

13 P0913  Feed Base ARHEE 1
14 P0914  Slide Bearing NECL VI 3
15 H1447  Fixed Belt SHF R 1
16 P0531  Collor TENIIR 1
17 SV250  Screw(M5-0.8%5) LS 6
18 P0918S  Work Clamp Carrier (optional) EEHR ) 1
19 MDAO8SO  Screw(M3-0.5%8) LR 2
20 SF222  Screw(M4-0.7%6) IR 6
21 SF224  Screw(M4-0.7%8) BR4% 3
22 SF226  Screw(M4-0.7%12) 124% 10
23 SV266  Screw(M6-1.0%10) LA 3
24 GA29  Screw(M6-1.0%20) LR 1
25

26 SF240  Screw(M6-1.0%6) LA 3
27 P0927  Timing Belt EE-E 1
28 SV239-2  Screw(M4-0.7+4) LR 4
29

30 P0930  Clamp Motor Ass'y FE % 1
31 P0931  Lifter Link PRI 1
32 P0932  Gear TR 1
33 P0933  Gear Shaft [ 1
34 P0934  Lifter Link Lever T EHEE AN 1
35 P0935  Lifter Shaft FRAIEET | - iy 1
36 P0936  Pbl Sensor plate JEER 1
37

38

39 SV260  Screw(M6-1.0%5) LR 5
40 P0940  Screw(MS5-0.8%8.4) [ 5
41 P0941  Gear AL 1
42 P0942  Assy Pbl Motor Base FEREE 1
43 P0943  Fastener Pin B HA 5] 7 1
44 P0944  Clamp Sensor e 1
45 P0945  Slide Roller Ve UL 1

% Ref. No. 46 to 89

- - - - See the following page

SL-1790 Series






SHORT PRESSER & FEED COMPONENTS (OPTIONAL) 9-1
Ref. Parts Amt .
No. No. Description =3 o £ i Req.

46 P0946  Collar FifER 1
47 P0947  Presser Bar Spring JE 1
48 P0948  Pbl Finger Guard EFa 1
49 P0949  Pbl Guide H 1
50 P0950  Pbl Lifting Plate(short) (optional) et (GEE) 1
51 P0951  Pbl Metal BEE 1
52 P0952  Presser Bar Connecting Bracket JER FA ] BT 1
53 P0953  Presser Bar JER R 1
54 P0954  Presser Bar Guide [ A 1
55 P0955  Control Link Pin Pl AR 1
56 P0956  Fitting Unit IRV FE S [E] E 1
57 P0957  Lock Nut BEE 1
58 P0958  Pbl Work Clamp Arm(short) (optional) PEHE () 1
59 P0959  Stop Pin A 1
60
61
62 MFP160  Screw(M4-0.7%16) HE&% 1
63 MHEO080  Screw(M5-0.8%*8) HE&% 1
64 SV252  Screw(M5-0.8%10) HE&% 5
65 SF230  Screw(M5-0.8%12) HRL% 4
66 L1036 Screw(M5-0.8%6) PR 2
67 P0967-1  Utt Close Cam B(short) (optional) JBRAR (GEEREE) 1
68
69
70 PO970M  Work Clamp Check Holder Asm(middle)(optional) FHHIZE(F) () 1
71 P097IM  Work Clamp Check Holder(middle) FHRIZE(F) 1
72 P0972  Work Clamp Check Spring R 2
73 P0973  Work Clamp Check Spring Set PIN [EEH 2
74 P0974  Work Clamp Check Holder Spring GHLE 1
75 P0975  Screw(SM3/32-56%2.5) PRSR 2
76 P0976  PO976KS ( $14%F ) FHRAIAH () (B20) 1
P0977  Presser Foot ( short ) FRANZE(5)
77 ) 1
PO977M  Presser Foot ( middle ) FHHAIZE ()
P0982  Presser Pad ( short ) PR ()
82 P0982M  Presser Pad ( middle ) FREVEE(H) 1
83 P0983 Screw(SM3/16-28*10) B2 1
84 P0982M  Presser Pad (middle) PRV () 1
85
86 P0986  Sensor Plate IRV FE S [E]E 1
&7 PO515  Roller Bearing BLAR 2
88 P0988  Spring Washer HEEEH 1
89 P0989  Thrust Plate HESTEE 2
*Ref .No. 1t045 « + « = See the preceding page.
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LONG PRESSER & FEED COMPONENTS (OPTIONAL) 9-2
Ref. Parts Amt .
No. No. Description EE i 4 Regq.

1 P0901  Feed Motor Ass'y R 1
2 P0902  Feed Sensor [ EZS 1
3 P0516  Connecting Rod Ring AR A 2
4 P0904  Throat Plate Base Cover AR 2
5 P0905  Motor Bracket B EERE 1
6 P0906-1  Pulley &G 1
7 P0907  Pulley & 1
8 P0908  Support Shaft TR 1
9 P0909  Timing Belt Holder (6] By 7 28 1
10 P0910  Feed Shaft R 1
11 P0911  Feed Guide Shaft AR 1
12

13 P0913  Feed Base ARHEE 1
14 P0914  Slide Bearing NECL VI 3
15 H1447 1
16 P0531  Collor TENIIR 1
17 SV250  Screw(M5-0.8%5) LS 6
18 P0918L  Work Clamp Carrier (optional) HEIR () (EERH) 1
19 MDAOSO  Screw(M3-0.5%8) 1245 2
20 SF222  Screw(M4-0.7%6) IR 6
21 SF224  Screw(M4-0.7%8) LS 3
22 SF226  Screw(M4-0.7%12) 124% 10
23 SV266  Screw(M6-1.0%10) LA 3
24 GA29  Screw(M6-1.0%20) LR 1
25

26 SF240  Screw(M6-1.0%6) LA 3
27 P0927  Timing Belt &2 K77y 1
28 SV239-2  Screw(M4-0.7+4) 1244 4
29

30 P0930  Clamp Motor Ass'y FE % 1
31 P0931  Lifter Link PRI 1
32 P0932  Gear TR 1
33 P0933  Gear Shaft [ R 1
34 P0934  Lifter Link Lever R EHEEAIA 1
35 P0935  Lifter Shaft FRAIEET | T iy 1
36 P0936  Pbl Sensor plate JEER 1
37

38

39 SV260  Screw(M6-1.0%5) 1245 5
40 P0940  Screw(MS5-0.8%8.4) 1545 5
41 P0941  Gear AL 1
42 P0942  Assy Pbl Motor Base FEREE 1
43 P0943  Fastener Pin JER HA 5] 7 1
44 P0944  Clamp Sensor e 1
45 P0945  Slide Roller e UL 1

* Ref.No.46t08) + - - - - See the following page
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LONG PRESSER & FEED COMPONENTS (OPTIONAL)

9-2
Ref. Parts Amt .
No. No. Description E i £ i Req.

46 P0946  Collar LaiifE 1
47 P0947  Presser Bar Spring BRI 25 1
48 P0948  Pbl Finger Guard FLREES 1
49 P0949  Pbl Guide &Hp 1
50 P0950L  Pbl Lifting Plate(long)(optional) AR (R 1
51 P0951 Pbl Metal EEE 1
52 P0952  Presser Bar Connecting Bracket JER P 5] o 1
53 P0953  Presser Bar JFERAIAR 1
54 P0954  Presser Bar Guide [ 1
55 P0955  Control Link Pin Pl AR B 1
56 P0956  Fitting Unit JENE S ] 1 B 1
57 P0957 Lock Nut A ] 1
58 PO958L  Pbl Work Clamp Arm (long)(optional) PRVE CE) 1
59 P0959  Stop Pin Eis] 1
60

61

62 MFP160  Screw(M4-0.7*16) HR&% 1
63 MHEO80  Screw(M5-0.8%8) BR&% 1
64 SV252  Screw(M5-0.8%10) eSS 5
65 SF230  Screw(M5-0.8%12) BRL% 4
66 L1036  Screw(M5-0.8*%6) BR4% 2
67 P0967L1  Utt Close Cam B (long)(optional) R (G5Ef) 1
68

69

70 PO970L  Work Clamp Check Holder Asm(long)(optional) HRIZH(E) G 1
71

72 P0972  Work Clamp Check Spring T 2
73 P0973  Work Clamp Check Spring Set PIN [ 7 2
74 P0974  Work Clamp Check Holder Spring HE 5 1
75 P0O975 Screw(SM3/32-56*2.5) BR&R 2
76

77 P0977L  Work Clamp Check Holder(-FF ) FHHIZE () 1
78

79

30

81

82 P0982L  Presser Pad FHRE(R) 1
83 P0983 Screw(SM3/16-28*10) BR&% 1
84

)

86 P0986  Sensor Plate R 25 (8] i JEE 1
87 P0515  Roller Bearing XY 2
88 P0988  Spring Washer SRR 1
89 P0989  Thrust Plate HESTE 2

*Ref .No. 1 to 45

'''' See the preceding page.



11




NEEDLE BAR ROCKING COMPONENTS S ENRR (R 11
Ref. Parts Amt .
No. No. Description =3 M Req .

1

2

3 P1103  Connecting Rod R 1
4 P1104  Shaft Helder Link Bush HEhEE 2
5 P1105  Stop Pin TE 55 2
6 PO113  Fitting Clamp e A 1
7 SF222  Screw(M4-0.7#6) B24% 1
8 SFE224  Screw(M6-1.0%8) B24% 2
9 SV217  Screw(M3-0.5%8) BR4% 1
10 SV223  Screw(M4-0.7%14) BR4% 4
11 SV253  Screw(M5-0.8*%16) BR4% 1
12 P1112  Screw(M6-1.0%18) BR4% 1
13 SV250  Screw(M5-0.8*5) BR4% 6
14 P1114  Sensor Plate [V FE R[] E [ 1
15 P1115  Needle Swing Sensor Ass'y JEESS 1
16 P1116  Zigzag Lever Rear R 1
17 P1117  Motor Base TR 1
18 P1118  Motor Lever MR 1
19 P1119  Needle Swing Motor Ass'y R 1
20 SV266  Screw(M6-1.0%10) i 3
21 FL14  Washer #H 1
22 NV12  Nut(M5-0.8 8*4) B2ME 1
23 P1123  Zigzag Lever Shaft R 1
24 P1124  Zigzag Stud LY e 1
25 P1125-1 Needle Bar Bracket SRR SIS 1
26 P1126  Screw(M4-0.7*7) BR4% 1
27 P1127  Lever Link TEIRIR 1
28 P1128  Square Block TR 1
29

30 P1130  Needle Bar Frame TSN 1
31 P1131-1 Needle Bar Bushing HEEE 2
32 P1132  Support Shaft FHEIAR 1
33 P1133  Frame Support Plate ASM TN 1
34 P1134-1 Bushing Laiipa 1
35 P1135-1 Bushing Rear L 1
36 P1136  Needle Bar e 1
37 DP*5#11 Needle &t 1
38 P1138  Needle Bar Bobbin Thread Guide TR E 1
39 SV210  Screw(M3-0.5%4) BR4% 1
40 P1140  Collar TENLBER 1
41

42 SF240  Screw(M6-1.0%6) BR4% 4
46 P1146  Bushing Loiipa 1






NEEDLE THREAD TRIMMER COMPONENTS

Ik i

13
Ref. Parts Amt .
No. No. Description B LT £ i Req.

1
2 EF03 Rocker Ring HIER(ETW-3) 2
3 H1447 Fixed Belt PHTC R 1
4 NF27 Nut(M4-0.7 8%*3.5) H2WE 2
5 NV12 Nut(M5-0.8 8*4) e 5
6 WEO03 Washer(10*%4.5*1t) A 1
7 MDAO80 Screw(M3-0.5%8) H2&% 1
8 P1308 Screw(M4-0.7*6.7) 124 1
9 GJ36 Screw(M4-0.7%5.8) 124 4
10 SE222 Screw(M4-0.7%6) fRaz 3
11 SV239-1 Screw(M4-0.7%8) 124 1
12 SF225 Screw(M4-0.7*10) B24% 4
13 SV222 Screw(M4-0.7*12) B24% 2
14 SV259 Screw(M5-0.8%6) H24% 2
15 P1315 Screw(M5-0.8%8) fRaz 2
16 SV251Ni1 Screw(M5-0.8#8) B24% 3
17 P1317 Assy Utt Release Arm FRARE 1
18 GB28 Screw BR4% 2
19 SV250 Screw(M5-0.8%5) B24% 6
20
21 P1321 Screw(M4-0.7%7.4) 124z 4
22 P1322 Screw(M5-0.8#8) B24% 1
23 P1323 Screw(M5-0.8%23.2) B2&% 3
24 P1324 Control Bracket Spring = 1
25 VH32 Collar TEALHR 1
26 P1326 Fixing Bracket MR A ] B 22 1
27 P1327 Utt Arm K 1
28 P1328 Drive Unit Base FRENZEE 1
29 P1329 UTT Cam Roller HE 2
30 P1330 Screw(M4-0.7%13.4) fRaz 2
31 P1331 Fixing Bracket AR A A ] e 22 1
32 P1332 Connecting Plate HLEES 1
33 P1333 Solenoid Base & E B 1
34 P1334 UTT Release Lever Shaft HE 1
35 P1335 UTT Sensor Base RV 28 5] 7E JAE 1
36 P1336 Spring = 1
37 P1337 Utt Support Shaft UEESEEL 1
38 P1338 Spring Holding Pin 5 S5 EE R 2
39 P0322 Spring Holding Pin G e 1
40 P1340 Adjusting Lever Pin AT 1
41 P1341 Connecting Plate AT A 1
42 P1342 Connecting Plate AT S 1
43 P1343-1 Fixing Bracket PR 4G [ E AR 1
44 P1344 UTT Drive Roller e 2
45 P1345 UTT Drive Shaft TN 2

% Ref. No. 46 to 76

.....

See the following page






NEEDLE THREAD TRIMMER COMPONENTS VI4aisE 13
Ref. Parts Amt .
No. No. Description E i £ Req.

46 P1346 UTT Trim Motor Ass'y U3 EEES 1
47 P1347 UTT Trim Senser Ass'y JEFESS 1
48 P1348 UTT Release Lever B [&] & JBE 2
49 P1349 Ass'y UTT Cam BEEhACERR 1
50 P1350 Tension Release Shaft HL R IBUER 1
51 P1351 Rocking Arm A 2
52 P1352 Rocking Arm feA=—1 1
53 WF04 Washer(10%4.5%1t) 2R 6
54 P1354 Fixing Bracket T f T4 [ B 28 1
55

56

57

58 P0113 Fitting clamp HELR 1
59

60

61 P1361 Adjusting Lever Pin Bl ER e 1
62 P1362 Connecting Plate HLEES 1
63 P1363 Needle Thread Eyelet R YIEE S 1
64 P1364 UTT Thread Pulling Shaft AR g 5 1
65 P1365 Control Bracket Spring VA 1
66

67

68 SF230 Screw(M5-0.8%12) BR4% 3
69 P1369 Control Bracket Spring hZE 1
70 P1370A Ass'y UTT Trimmer BT 1
71 P1371 Bearing LTS 1
72 VK48 Washer A 2
73 P1373 Lower Knife JEE ] 1
74 P1374 Upper Knife & E ] 1
75 P1375 Trimmer Base B TR 1
76 P1376 Screw BT E iR AR 1

*Ref.No. 1 to 45

See the preceding page.






BOBBIN THREAD TRIMMER COMPONENTS [ELRVI 4RI 15
Ref. Parts Amt .
No. No. Description -3 B & T Req.

1

2 P1502  Ass'y BTT Drive Cam SeEh B 1
3 P1503 LT Trim Sensor Ass'y B EhE 1
4 P1504 Slider Link VEE AR 1
5 P1505  Drive Unit Base BRENSEE 1
6 P1506  Link Lever BT 1
7 P1507  Connecting Plate HAEES 1
8 P1508  Connecting Rocker HRCK) 1
9 P1509  Link Rod ] I 1
10 NEF27 Nut(M4-0.7 8*3.5) HEE 2
11 NV12 Nut(M5-0.8 8*4) BEE 2
12 P1512 LT Trim Motor Ass'y V4R 2 1
13 MDAO080O  Screw(M3-0.5%10) H2&% 1
14 SF222 Screw(M4-0.7#6) HE&% 4
15 SE224 Screw(M4-0.7%8) IR 6
16 SV250  Screw(M5-0.8%*5) R4 2
17 GB17  Screw(M4-0.7%9) [ESA 1
18 P1518  Sensor Fitting Plate BT R E RS & E B 1
19 P1519 LT Trimm Sensor Ass'y RLESS 1
20 P1520 Screw(M5-0.8%17) [ES 3
21 L1630  Screw(M4-0.7#4) [iEZe 2
22 P1329 UTT Cam Roller wEe 2
23 P1330 Screw(M4-0.7*13.4) 1244 2
24 P1524-1  Screw(M5-0.8%6.5) e 5
25

26 WEF04-1  Washer(10*4.5*1t) #hH 7
27

28 P1528  Clamp Spring Presser He4RnE g H 1
29 P1529 BT Clamp Lever [EER 1
30 P1530  Clamp Spring U 1
31 P1531  Assu Bt Release Arm JERARFRERE 1
32 P1532-1 BT Trimmer Link LR 1
33 P1533  Control Bracket Spring Iz 1
34 P1534  Washer #hH 1
35 P1535  Washer B 1
36 P1536  Trimming Arm BEENES 1
37 FA24  Washer #hH 3
38 P1538  Washer #hH 1
39 P1539 BTT Lever HAERY 1
40 P1540 Screw(M4-0.7%4) BRA% 9
41 18-21 Screw(M3.5-0.6%6) 1244 3
42 P1542 Screw(M2.4-0.4%2.8) 1245 1
43 P1543 Screw(M4-0.7%7.7) i 1
44 P1544 Screw(M4-0.7%5.6) BR&% 1
45

* Ref. No. 46 to &5 -

- - - - See the following page






BOBBIN THREAD TRIMMER COMPONENTS [E4RVTI4RENE 15
Ref. Parts Amt .
No. No. Description =3 LT Req .
46 P1546  Trimming Plate Base NUITIEAR 1
47 P1547  Oil Shield fEHeEE 1
48 SV211-1  Screw(M3-0.5%4.5) B24% 2
49 P1549  Stitch Plate PR (FAE) 1

P1549K5  Stitch Plate (Knitwear Optional) AR (B a3 EERE) 1
50
51
52 P1552  Picker Base R 1
53 P1553  Picker Base Fitting Plate LS R 1
54 P1554  Stopper BN E 1
55 P1555  Bobbin Case Positioning Plate Al A B LA 1
56 SV210  Screw(M3-0.5%4) BR4% 1
57
58 SV232  Screw(M4-0.7#10) H24% 2
59 GJ36  Screw(M4-0.7*5.8) BR4% 1
60 SV222  Screw(M4-0.7%12) HE&Z% 1
61 SV252  Screw(M5-0.8*10) 124 3
62
63 P1563  Control Bracket Spring EAT6—3 1
64 P1564  Safety Switch Pressing Plate 274 il R BRI, 1
65 P1565  Screw(M3-0.5%3) fE&% 1
66 NF27  Nut(M4-0.7 8%*3.5) H2IE 1
67
68 P1568  Spring Holding Pin oE S M 4
69 P0120  M4-0.7%8 SRR 1R 4% 4
70 P1570  O1l Tank SHFE 1
71 P1571  Oil Tank Plate HFEE 1
72 SE225  Screw(M4-0.7#8) BR4% 2
73 P1573  Picker Base Stopper BRI Eh R 1
74 P1574  Stud Lo 1
75 PO119  Screw(M4-0.7*7) S 1
76
77 P1577  Picker M TS 1
78 P1578  Picker Actuating Lever HEE IR 1
79 PO113  Oil Wick Stopper HERE E SR 1
80 P1580  Picker Actuating L Link FEEE 1
81
82 P1582  Trimmer Spring TEITIH R 1
83 P1583  Movable Knife TEYJESE ] 1
84 P1584  Retaining Ring TEYTJHER 1
85 P1585 BT Trimmer TETTIZH 1

*Ref .No. 1 to 45

"""" See the preceding page.
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CLOTH CUTTING KNIFE COMPONENTS

A 7]

17
Ref. Parts Amt .
No. No. Description =3 M Req .

2 P1702  Spool Mat NSy 1
3 P1703  Solenoid AT 1
4 P1704  Connecting Block TR 1
5 NV14  Nut(M8-1.25 13*5) BEME 2
6 P1706  Stop Plate 1RHER 1
8 SF230  Screw(M5-0.8%12) BR4% 6
9 SV266  Screw(M6-1.0%10) BR4% 3
11 P1711  Motor Base BT 1
16 P1716  Knife TR 1
17 P1717  Knife Bar JI 7 AR 1
18 P1718  Knife Bar Base J1 )7 YIRS R 1
19 P1719  Knife Bar Bracket T EEE 1
20 P1720  Bushing(Upper) A ) 1
21 P1721  Lever Link FEIRAR 2
22 P1722  Lever LG U 1
24 P1724  Pin s EEH 1
25 P1725  Cushion Rubber PR 1
26 P1726  Screw(M5-0.8%4.3) 1245 1
27 P1727  Bushing(Lower) HHEBCT) 1
28 P1728  Knife Fitting Base J1 )7 ERES R 1
29 P1729  Knife Lever Shaft {RBEHE 1
30 NVI13  Nut(M6-1.0 10%5) BEIE 1
31 WE04-1 Washer(9.7%4.3*1t) A 1
33 P1733  Stop Pin FEH 4
34 SEF224  Screw(M4-0.7*8) 1245 2
35 GKO03  Screw(M6-1.0%12) HE4% 2
37 SF240  Screw(M6-1.0%6) 1245 4
38 P1738  Screw(M4-0.7%7) LIERES 1
39 P1739  Screw(M3-0.5%9.8) HE4% 1
41 SV250  Screw(M5-0.8*5) 1245 5
42 P1742  Control Bracket Spring s 1
43 P1743  Square Block TENLEHE 1
44 P1744  Lifter Link FET AR 1
45 P1745  Spring Holding Pin oER PR 1
46 P0554  Spring Holding Pin o R 1
47 P1747  Collar TE L BlER 1
48 P1748  Collar TE (L EHER 1
49 SF231  Screw(M5-0.8*14) LIRS 1
50 P1750  Cord HhAEAR 1

SL-1790 Series






TABLE COMPONENTS SR S 19
Ref. Parts Amt .
No. No. Description =3 LT £ i Req .

1 P1901  Pedal Frame EETR B () 1
2 P1902  Photo Sensor JEHIES 2
3 SV222  Screw LIS 2
4 WF03  Washer R 3
5 P1905  Pedal Frame A EATRAZEHI 25 (T) 1
6 P1906  Screw LIS 1
7 J1225  Nut BEIE 1
8 GJ36  Screw LIS 1
9 FL29  Plastic Clamp JHE ] 2 R 1
10 15-24  Wood Screw ARHRLR 2
11 P1911  Spring G5 1
12 IM128  Drawer Frb et 1
13 PO01-1  Table 2R 1
14 P1914  Ass'y 4 Position Pedal AR 234 1
15 IM129  Drawer Support gL 2
16 1IM130  Wood Screw ARERLR 4
17 IM131  Drawer Stopper ECYIS 1
18 IM110  T-stand Complete set E—HlZ22H 1
19 Stand Set S AAIEH 1
20 IM112  Upper Stand HIZE( ) 2
21 IM113  Lower Stand FIZECT) 2
22 IM114  Stand Side Support R ER) 1
23 IM115  Stand Side Support FHIR(T) 1
24 IM116  Rubber Cap SEER 4
25 IM117  Washer HE 4
26 IM118  Nut BEIE 4
27 IM119  Adjusting Screw [EEMG 4
28 1IM120  Screw IS 2
29 IM121  Screw LS 6
30
31 IM122  Connecting Rod Ass'y AR 1
32 IM123  Pedal FAlEE IR 1
33-1 IM124  Pedal Shaft Bracket (left) & 7E B 1
33-2 IM124  Pedal Shaft Bracket (right) & 7E B 1
34 IM125  Pedal Adjusting Plate 90" A5 1
35 IM126  Screw sl 2
36 IM127  Screw IE&R4H 2

SL-1790 Series






SHORT PRESSER FOOT ACCESSORIES (OPTIONAL) EHTRIGHACCE (EERE) 21-1
Ref. Parts Amt .
No. No. Description I3 M £ i Req.

1 FM21 Box s 1
2 FM23 Screwdriver BREARHE T 1
3 FM23-1 Screwdriver BRELRHE T 1
4 FM19 Screwdriver BRELHHE T 1
5 DPx5#11 Needle T 3
6 FM20A Hexagonal Wrench INEIRTF 1
7

8 P1585 BT Trimmer TEYTI4H 1
9 P1370 Ass'y Utt Trimmer ETT]4H 1
10 P0728 Bobbin IEn 1
11

12

13 P2113 Auxiliary Table Asm RAfREH 1
14 P2114 Auxiliary Table KA 1
15 P2115 Installing Plate 2R 2
16 P2116 Screw RS 4
17 SV266 Screw ( M6*1.0-10) I2a% 2
18 P1716 Knife TR 1
19 FM13 Deerix Oil S 1
20 FM11 SF 01l HEE 1
21

22

23 P2123 Thread Passing Instrument TRARES 1
24 P2124 Ass'y Safety Plate EHA 1
25 P2125 Safety Plate Bese [&] 24 1
26 P2126 Safety Plate EHR 1
27 P0120 Screw RS 2
28 SF224NI Screw ( M4-0.7%8 ) HR&% 1
29

30

31 FM10 Head Cover [HEEE 1
32 P2132 Hook Timing Gauge TE R 1
33

34

35 P0O970M Presser Foot FHRIZE () 1
36 P2136 Grease A Tube R 1
37 P2137 Operation Manual FEE M 1
38

39

40 P2140 Parts Book B 1

% Ref. No. 41 to 61

----- See the following page






SHORT PRESSER FOOT ACCESSORIES (OPTIONAL)

21-1

Ref. Parts Amt.

No. No. Description i i £ Req.
41 P2941 Head Support Bar H lﬁﬁiﬁ'%ﬁlﬁ 1
42 P2142 Thread Stand AR 1
43 15-02 Cap BIMBR 1
44 15-03 Thread Stand Rod(upper) PR ET @) 1
45 15-05 Thread Guide Bracket(2) 24 EARSEAS 1
46 15-06 Screw S [l E G 2
47

48 P2148 Joint j%?ﬁ%ﬁ? 1
49 15-10 Thread Stand Rod(Lower) ﬁﬁé’éﬁﬁ%ﬁ?(_‘ ) 1
50 15-11 Washer e 2
51 1512 Nut ST 1
52 15-16 Spool Retaining Fig ?&'\fé@ [l B 2
53 15-17 Spool Pin A EAE 2
54 15-18 Spool Washer fE=rE 2
55 15-19 Spool Nut 2’ figls) 2
56 15-20 Spool Mat Ny ! 2
57 15-21 Spool Tray kil 2
58 15-39 Spring Washer PRI _F|J 2
59 15-33 Hanging Bolt fl'ﬁﬂfﬂ%ﬁf_? 4
60 15-34 Washer Fh; 4
61 15-36 Nut Bt 8

*Ref.No. 1 to 40

°°°° See the preceding page.
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LONG PRESSER FOOT ACCESSORIES (OPTIONAL) =HAIAACCE (EEHE) 21-2
Ref. Parts Amt .
No. No. Description I3 M £ i Req.

1 FM21 Box s 1
2 FM23 Screwdriver BREARHE T 1
3 FM23-1 Screwdriver BRELRHE T 1
4 FM19 Screwdriver BRELHHE T 1
5 DPx5#11 Needle T 3
6 FM20A Hexagonal Wrench INEIRTF 1
7

8 P1585 BT Trimmer TEYTI4H 1
9 P1370 Ass'y Utt Trimmer ETT]4H 1
10 P0728 Bobbin IEn 1
11

12

13 P2113 Auxiliary Table Asm RAfREH 1
14 P2114 Auxiliary Table KA 1
15 P2115 Installing Plate 2R 2
16 P2116 Screw RS 4
17 SV266 Screw ( M6*1.0-10) I2a% 2
18 P1716 Knife TR 1
19 FM13 Deerix Oil S 1
20 FM11 SF 01l HEE 1
21

22

23 P2123 Thread Passing Instrument TRARES 1
24 P2124 Ass'y Safety Plate EHA 1
25 P2125 Safety Plate Bese [&] 24 1
26 P2126 Safety Plate EHR 1
27 P0120 Screw RS 2
28 SF224NI Screw ( M4*0.7-8 ) HR&% 1
29

30

31 FM10 Head Cover [HEEE 1
32 P2132 Hook Timing Gauge TE R 1
33

34

35

36 P2136 Grease A Tube R 1
37 P2137 Operation Manual FEE M 1
38

39

40 P2140 Parts Book B 1

% Ref. No. 41 to 61

- - - - See the following page
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LONG PRESSER FOOT ACCESSORIES (OPTIONAL) = AIAACCE (EEHE) 21-2
Ref. Parts Amt .
No. No. Description E 'h £ i Req.

41 P2941 Head Support Bar A E 1
42 P2142 Thread Stand “RZ82H 1
43 15-02 Cap BEVBE 1
44 15-03 Thread Stand Rod(upper) &RZNEE () 1
45 15-05 Thread Guide Bracket(2) 2FLAE AR SRR 1
46 15-06 Screw PRI [ E iR 4R 2
47

48 P2148 Joint B R 1
49 15-10 Thread Stand Rod(Lower) GREMRECT) 1
50 15-11 Washer e L] 2
51 15-12 Nut FEE RS 1
52 15-16 Spool Retaining Fig 4R TE[E E 78 2
53 15-17 Spool Pin 4REIFET 2
54 15-18 Spool Washer HFEEH] 2
55 15-19 Spool Nut By 2
56 15-20 Spool Mat NSy 2
57 15-21 Spool Tray GEBT 2
58 15-39 Spring Washer TR HE o] 2
59 15-33 Hanging Bolt RREEYicves 4
60 15-34 Washer 5 4
61 15-36 Nut HEE 8

*Ref.No. 1 to 40

°°°° See the preceding page.
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CINTROL BOX & OPERATION PANEL 1| FE B 23
Ref. Parts Amt .
No. No. Description =3 M Req .

1 P2301  Control Box Ass'y PehilfaEEaH 1
2 P2302  Control Box PR 1
3 P2303  Front Cover M= 1
4 P2304  Screw(M4-0.7%10) BR4% 6
5 P2305B  Box Bracket [t] 7 1
6 P2306  Screw(MS8-1.25*16) BR4% 4
7 GE34  Washer #H 4
8

9

10

11 P2311B  Operation Panel A Ass'y PRI THEIR 1
12 P053  Wood Screw ARBRER 2
13 P2313B  Operation Box Fitting Plate EE e EE R 1
14

15

16

17 NF27  Nut ] 4
18 P2318  PE Mark Label JE s 1
19 P2319  Fan Motor J&5 1
20 P2320  Screw(M4-0.7%40) BR4% 4
21 P2321  Rubber Pad B 2
22 P2322  Cord Fitting Plate EE 2
23 P2323  Screw(M4-0.7%12) BR4% 4
24

25

26

27

28

29

30

31

32

33

34

35

36

37 P2337  Switch 3 38 1
38 15-24  Wooden Screw ZINERES 2



T T (E

f

HlE

By BN 3wk

e B

BE]
— )
1

_ﬁu BRI %A
,

| _ﬁu EmERL I LG

e

By S 7 7
0l
! M % 7
7 e = alS , 2ls
zlo|m % <13 , =]
I ) ] 7
= &
. £ 7
o 54 vlw 7
& CN; N m vl
7 1 7
[a) (@)
[} = 4 S ~ — o4
— - L 7 M el” HE N
7 BeEyaT f “““““““““““ 7 7
) & 5 =2 2|=
| | wz fols|n  memmss g[S 2l
I ol ] 7
7 Sl | o 5 s
12| & slg zls
7 #d ) N B © N 7
| FEHLT | | sl o |
o—112l4] . 7
o
d 7 W
g ey (=}
e A | 5 o la )2
a} y =4 N B &
7 HL ) T 18le| g
7 SN E
o ' =t T|Y|3 ,
* s || @)HERE @inEps s
Iy i 5
= EE I Y muwwnu z[® N 2
v [
7 7 d9z 7
dvT
7 7 SZND _-K_nm\%wm* IND 7
.. I . EFwsw 1
7 OYND 0END
~ dvT d9¢
M
| 2[3)e (91) M &8 06LT .
= B yaaEY
0 |9)
7 £l5jz =8 ] 26 2 e 28 35 3y 23
d€ dc d9 de dc dc dv d€ d€
7 6END 8END LEND 9END SEND YEND €END CEND TEND
(2] (8] [o2] —
7 e BB L) R e S8 G Eed ke 230
B A wEmHGT  BYSGY NESE NEEEnH 0 T S IS HX

Tuwﬁgw

NOCCE



V OTOH ON-IOIOK Yoinj JIog »x
V 9700 Y3 Tj\:I0JOf OAISS JO] 3%

el &

v/ 14
WO BH
ey @
90 °€0 '90T : Hf B
[-100d : ¥ [

06LT-V : BEH
0021
z1
< N (
°Q.
< 2 o~ ..
A\ G
0T o
97 &
(2]
© 0L =
o =
(=) — (&)
O —
NeJ
913 S S ro
S e 0
0oc = 131 =
€ eHEHEIGe ¢ o
| W 60-2 574
== /% — - o@\y S
p— ) ﬁg
< TEC
=] - o
8 <@ s = L4 L Jo— 1
[
| 008 03 EHEST o 0Vt :
1 EEOT ’ GG
887 & o
W~
\_ S )

L98-2191: % o % 52 -
0 TFEF 0O ¥ 3 5K




SHING LING. - N8 4 o
e . IWAN @) == TAIWAN
® Eiﬁﬂl%)ﬂ %?ﬂ#% B2KBOERS madely

."\f EXCELLENCE 2012

100% Made in Taiwan  A&F=E8144% ®
SINCE 1989 INDUSTRIAL SEWING MACHINE
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL.-2800-356/SM
4-needle 6-thread feed-off-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
FERUS SRR E T 2 E) e T 28 = oo B T R e e 1 AU = $ 1 TR B T A e AR
e
VG-999ES-AST-TF-DS VG-888S-TF-AST VG-88SA-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder Cylinder-bed Interlock Machine
e AT A = 1 0 B T B R = FAR S T AmRERR (B 2% E) ST = oL T G BT AR (B | R HE T

VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed

Al fE A =2 FL AR S T EfIAE R (212 T)) fefa B B /A2 T ) S T il R Lockstitch Buttonholing Machine
| oo B 1 BREHAR K

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR
High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer

G iE A = $t TR S i i e e e R Y — S U AR B A 2 T S T A A rEE N Y =5t AR S AR R
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